Panasonic

Test Report

nanoe™ X device inhibits adhered
novel coronavirus (SARS-CoV-2) by 99.9% in 2 hours

Test outline

(1) Testing organisation: Texcell (France)

(2)Test subject: Adhered novel coronavirus (SARS-CoV-2)
(3)Test volume: 45L enclosed box (350x350x400mm)
(4)Test result: Inhibited 99.9% in 2 hours

(5)Report No.: 1140-01 A1
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Texcell

CERTIFICATE OF INVESTIGATION STUDY

STUDY OF VALIDATION OF THE EFFICIENCY OF nanoeX ON SARS-COV2
BY NO GLP VIRAL CLEARANCE STUDY (F10)

Study number: 1140-01 A1
Study report for:

Sponsor: PANASONIC CORPORATION APPLIANCES COMPANY

2-3-1-2 Noji-higashi,
Kusatsu City
Shiga 525-8555
Japan

Submitted by

Test Facility: TEXCELL
Test facility management: Boisson Brunc:
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In Panasonic conditions of use:

An inactivation and reduction titer of 4.37 (99.995%) Log of Sars-Cov-2 in 2 hours
was demonstrated in a 45 L. Box
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